
 

 

Prepared for 
Nevada Environmental Response Trust 
Henderson, Nevada 

Prepared by 
Ramboll US Consulting, Inc. 
Emeryville, California 

Project Number 
1690020167 

Date 
November 9, 2021 

SEMI-ANNUAL GROUNDWATER 
MONITORING AND GWETS 
PERFORMANCE MEMORANDUM  
JULY – DECEMBER 2020 PERFORMANCE PERIOD 
NEVADA ENVIRONMENTAL RESPONSE TRUST SITE 
HENDERSON, NEVADA 
 



 



Semi-Annual Groundwater Monitoring and GWETS Performance Memorandum  
Nevada Environmental Response Trust Site  
Henderson, Nevada   

 

November 9, 2021 

Semi-Annual Groundwater Monitoring and GWETS Performance 
Memorandum  

 
Nevada Environmental Response Trust Site 

(Former Tronox LLC Site) 
Henderson, Nevada 
[...]
OSSM = Olin/Stauffer/Sygenta/Montrose
TIMET = Titanium Metals Corporation
WAPA = Western Area Power Administration
WBZ = water-bearing zone

Parcels that are adjacent to the NERT Site and within the Black
Mountain Industrial (BMI) Complex are shown in colored blocks and
labelled according to the neighboring party, some of which are
involved in remediation efforts.

0 200100

Feet

0 200100

Feet

Legend

Monitoring Program Locations

Extraction Well

AU Monitoring Well, Shallow WBZ

"Ð

ª

ª Monitoring Well, Middle WBZ

A Surface Water Location

Barrier Wall

Former Recharge Trenches

Operable Unit Boundaries

Well Line Upgradient of the
Interceptor Well Field

Well Line Downgradient of the
Barrier Wall

AP Area
 Wells

Interceptor
 Well Field

Performance Monitoring Locations, OU-1
Nevada Environmental Response Trust Site
Henderson, Nevada

AERIAL SOURCE: SNWA, 2020



"

"

"

"

"

"

§

§

§

)

)

)

Ð

Ð

Ð

"

"

""

"

"

"

"

""

"
"

"

"
" "

"

""

"

"
""""

"

"

"

"

"

"

"

"

"

"

"

"

"

"

"

"

Ð

Ð

ÐÐ

Ð

Ð

Ð

Ð

ÐÐ

Ð
Ð

Ð

Ð
Ð Ð

Ð

ÐÐ

Ð

ÐÐÐÐÐ

Ð

Ð

Ð

Ð

Ð

Ð

Ð

Ð

Ð

Ð

Ð
Ð

Ð

Ð

Ð

Ð

ª

ª

ªª

ª

ª

ª

ª

ªª

ª
ª

ª

ª
ª ª

ª

ªª

ª

ªªªªª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ªª

ª

ª

ª

ª

ªª

ª
ª

ª

ª
ª ª

ª

ªª

ª

ªªªªª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

ª

AAA
AAA

A

A

A

AA

A
A

AA

A

A

A

A

A

A
A

A

A

A

A
AA

A

AA

A

A

AAAA

AAA

A AA
AAA

A AAAAA

AA AAA A AAA

A

A

A

A

A

AA

A

A

AA

A

A

A
A

A A

AA
AA

A

A

AA

A

AA

A
A

A AA

A

A
A

A

AA

AAAAA

A

A AAAAA
AA A

A
AA

A

A

A

AA

A

AAA

A

A
AAAAAA

A

A

A

A

AAAA

A

AAAAA

AAA A

A

A

A

AAAAAAAAAAA
AAAA

A

A

A

A

A

A

A

A

A

AAA
AA

A A

A

A

A

A
A

A

A

AA

A

A

A

A

A

A

A

A

A
A

A

A

A

A

A

A

A

AA

A

AAA

A

A

A

A

A

AAA

A

AA

AA

A

A

AAAAAAA

A

A

A

AAAAAAA

A

A

A

A

A

A

UUU
UUU

U

U

U

U U

U
U

UU

U

U

U

U

U

U
U

U

U

U

U
UU

U

U
U

U

U

UUUU

UUU

U UU
U

UU
U

UUUUU

U U U U U U U U U

U

U

U

U

U

UU

U

U

UU

U

U

U

U
U U

UU

UU
U

U

UU

U

UU

U
U

U UU

U

U
U

U

U U

UUUUU

U

U UUUUU
U

U U
U

UU

U

U

U

U
U

U

UUU

U

U
UUUUUU

U

U

U

U

U
UUU

U

UUUUU

U
UU

U

U

U

U

UUUUUUUUUUU
UU

UU

U

U

U

U

U

U

U

U

U

UUU
UU

U
U

U

U

U

U
U

U

U

UU

U

U

U

U

U

U

U

U

U
U

U

U

U

U

U

U

U

UU

U

UUU

U

U

U

U

U

UUU

U

UU

U
U

U

U

UUUUUUU

U

U

U

UUUUUUU

U

U

U

U

U

U

AA-18

BEC-12

DBMW-10

DBMW-11

DBMW-12

DBMW-13

DBMW-14

DBMW-15

DBMW-16

DBMW-17

DBMW-18

DBMW-5

DBMW-7

DBMW-8

DBMW-9

ES-12

ES-13

ES-15 ES-16 ES-17 ES-18
ES-19

ES-20

MC-MW-37R2

MCF-06B

MCF-06C

AA-01

H-58R

M-48A

MC-3

MC-6 MC-65R2

MC-69

MC-7

PC-124

PC-125

PC-126

PC-154

PC-158

PC-159
PC-160

PC-24

TR-12

PC-107

MCF-09B

HMW-15

TR-11

PC-65

PC-197

PC-189

PC-188

MCF-11

MC-97

MC-50

M-96

M-95

HMW-16

ES-5

AA-09

MC-93

MC-53

MC-51

M-23

PC-67
PC-66

PC-64

PC-54

PC-40R

PC-31
PC-28

PC-21A

PC-191

PC-171

PC-123

MCF-24B

MCF-20A

MCF-07

MCF-01BMCF-01A

H-56R

ES-9

ES-8B

ES-8A

ES-7ES-6

ES-4

ES-32

ES-31

ES-30

ES-3

ES-28

ES-22B
ES-22A

ES-2

ES-14B

ES-14A

ES-11

ES-10

ES-1

DBMW-4

DBMW-3 BEC-10

AA-UW2

AA-11

AA-07

"
"

ÐÐ ª
ª

ª
ª

A

A
A

A

A
A A

A

AA

A

AAA

A
A

A
A

A

A

AA
A

AAA
A

U

U
U

U

U
U U

U

U
U

U

UUU

U
U

U

U

U

U

UU

U

UUU

U
ARP-1

ARP-2A ARP-3A ARP-4A

ARP-5A
ARP-6B ARP-7

ART-1

ART-1A
ART-2

ART-2A
ART-3

ART-3A ART-4

ART-4A

ART-6

ART-7A

ART-7B

ART-8
ART-8A

ART-9

MW-K4

PC-101R

PC-122

PC-134A

PC-134D

PC-135A

PC-136
PC-137

PC-137D
PC-142 PC-143

PC-144

PC-145

PC-146

PC-147
PC-148PC-149

PC-150

PC-18PC-55

PC-196
PC-195

Pa
th

: 
H

:\
Le

Pe
to

m
an

e\
N

E
R
T
\G

IS
\G

W
M

\A
n
n
u
al

 P
er

fo
rm

an
ce

 R
ep

or
ts

\2
0
2
0
 S

em
i-
A
n
n
u
al

\F
ig

u
re

s\
M

on
it
or

in
g
_
Lo

ca
ti
on

s_
2
0
2
1
0
9
0
1
.a

p
rx

\F
ig

2
b
-O

U
2
_
M

on
it
or

in
g
_
Lo

ca
ti
on

s

DRAFTED BY: AR Date: 2021-09-01 PROJECT: 1690020167

FIGURE

BO
ULDER HW

Y

LA
K

E
 M

E
A

D
 D

R

WARM SPRINGS RD

SUNSET RD

P
A

B
C

O
 R

D

GALLERIA DR

AAAA A A A A A AUUUU U U U U U U
PC-127

PC-128

PC-129PC-130

PC-131

PC-132PC-151 PC-152

PC-153R

PC-50

""ÐÐ

ªª

ªªA A AU U U

M-152

M-156
M-44PC-71PC-72

INSET C

INSET A

INSET B

INSET B

INSET A

INSET C

0 300150

Feet

0 300150

Feet

0 600300

Feet

Legend

Monitoring Program Locations

Extraction Well

AU Monitoring Well, Shallow WBZ

"Ð

ª

ª Monitoring Well, Middle WBZ
""§)Ð Monitoring Well, Deep WBZ

A Surface Water Location

Operable Unit Boundaries

0 2,0001,000

Feet

WBZ = water-bearing zone

2b

Sunset Road
Well Line

Athens Road
Well Field

Athens Road Piezometer
Well Line

Performance Monitoring Locations, OU-2
Nevada Environmental Response Trust Site
Henderson, Nevada

AERIAL SOURCE: SNWA, 2020



A

AAA

A

AAAAAA

AAAAA

AAAA

AAAAAA

AAA "

"

"

"

"

"

§

§

§

)

)

)

Ð

Ð

Ð
""

"

"

"
""

"

"

"

"

"

ÐÐ

Ð

Ð

Ð ÐÐ

Ð

Ð
Ð

Ð

Ð

ªª

ª

ª

ª
ªª

ª

ª

ª

ª

ª

ªª

ª

ª

ª
ªª

ª

ª

ª

ª

ª

A

A

A

A

A

A

A

A

A

A

A

A

AA
A

A

AA

AAAAAAAAAAA

AA

AA

A

AA

A
A

A

A
A

A

AA

A
AA

A

AAAA

AAAA
AA

A A AA
A

AA
A AAAAA A

A A

A

A

A

A

A

A

A
A

A A

A A
A

A

A

A

A
A

A
A

A

A

A
A

A
A
A

A

A

AA

A

A

A

A

A

AA

A
AA

A

AAA

A

A

A

A

A
A

A

AAAAAA

A

A

AA

A

A

AA

AA

AAA

A

A

A

A

AA

AA

A

A

AAAAAAA

A

A

A

AAAAAAA

A

A

U

U

U

U

U

U

U

U

U

U

U

U

UU
U

U

UU

UU
UUUUUUUUU

UU

UU

U

U
U

U
U

U

U
U

U

UU

U
UU

U

UUUU

UU
UU

UU

U U UU
U

UU
U

UUUUU U

U U

U

U

U

U

U

U

U
U

U U

U U
U

U

U

U

U
U

U
U

U

U

U

U

U
U

U

U

U

U U

U

U

U

U

U

UU

U

UU

U

UUU

U

U

U

U

U

U

U

UUUUUU

U

U

UU

U

U

UU

UU

UUU

U

U

U

U

UU

U
U

U

U

UUUUUUU

U

U

U

UUUUUUU

U

U

HMW-13

HMW-14

HMW-16

LVW 3.5-1

LVW 3.5-2

LVW 3.5-3
LVW 3.5-4

LVW
3.5-5

LVW
3.5-6

LVW 4.2-1
LVW 4.2-2

LVW 4.2-3
LVW 4.2-4

LVW 4.75-1
LVW 4.75-2

LVW 4.75-3
LVW 4.75-4

LVW 4.75-5

LVW 5.3-1
LVW 5.3-2

LVW 5.3-3

LVW 5.3-4
LVW
5.3-5

LVW 5.3-6

LVW 6.05
LVW 6.6-1

LVW 6.6-2

LVW 6.6-3

LVW 7.2

MW-K5

PC-103

PC-154

PC-156A

PC-156B

PC-56

PC-60

PC-79

PC-80

PC-81

PC-82

PC-83

PC-98R

LVWPS-MW105

LVWPS-MW201A

LVWPS-MW201B LVWPS-MW224A

LVWPS-MW224B

MW-3MW-4

NERT3.35S1

NERT3.40S1

NERT3.58N1

NERT3.58S1NERT3.60N1

NERT3.60S1NERT3.63S1

NERT3.80S1

NERT3.98S1

NERT4.21N1

NERT4.38N1

NERT4.51S1

NERT4.64N1

NERT4.64S1

NERT4.65N1

NERT4.70N1NERT4.71N1

NERT4.71S1
NERT4.93S1NERT5.11S1

NERT5.49S1
NERT5.91S1

PC-191

SWFTS-MW08A

SWFTS-MW08C

MCF-31B

WMW6.9N

WMW6.15S

WMW6.15N

WMW4.9S

WMW4.9N

WMW3.5S

WMW3.5N

PC-94

PC-2

PC-160

PC-159

PC-158

PC-157B
PC-157A

PC-1

NERT4.71S2

MCF-31A

MCF-07

MCF-06C

MCF-06B

LVWPS-MW107C

LVWPS-MW107A

LVWPS-MW102B

LVWPS-MW102A

ES-18

ES-17

ES-13

DBMW-4

DBMW-17

DBMW-14

DBMW-13

DBMW-12

DBMW-11

WMW6.9S

WMW6.55S

WMW5.7S

WMW5.7N

WMW5.5S

PC-78

PC-77

PC-76
PC-74

PC-62

PC-59

PC-58

PC-53
PC-4

PC-197

PC-155B
PC-155A

PC-110 PC-108

PC-107

MW-25

MW-20

MW-13

MW-1

MW-02

MCF-20A

LNDMW-2

LNDMW-1

HMW-15

HM-2

ES-27

ES-24

ES-23B
ES-23A

ES-22B
ES-22A

ES-21B
ES-21A

ES-19

ES-16ES-15

ES-12

ES-11

ES-10

DBMW-8
DBMW-7

DBMW-5

DBMW-3

DBMW-16

DBMW-15

COH-2B1 C12C1-W
C1-E

BEC-12

AA-30

AA-07

A

AA

A

AAAA

AA

U

UU

U

UUUU

UU

PC-115R

PC-116R

PC-117

PC-118
PC-119

PC-120

PC-121

PC-133
PC-86 PC-87

PC-88

PC-90

PC-91

PC-96 PC-97

PC-99R2/R3

PC-198
PC-199

SWFTS-MW07A

Pa
th

: 
H

:\
Le

Pe
to

m
an

e\
N

E
R
T
\G

IS
\G

W
M

\A
n
n
u
al

 P
er

fo
rm

an
ce

 R
ep

or
ts

\2
0
2
0
 S

em
i-
A
n
n
u
al

\F
ig

u
re

s\
M

on
it
or

in
g
_
Lo

ca
ti
on

s_
2
0
2
1
0
9
0
1
.a

p
rx

\F
ig

2
c-

O
U

3
_
M

on
it
or

in
g
_
Lo

ca
ti
on

s

DRAFTED BY: AR Date: 2021-09-01 PROJECT: 1690020167

FIGURE

2c
Performance Monitoring Locations, OU-3
Nevada Environmental Response Trust Site
Henderson, Nevada

Legend

Monitoring Program Locations

Extraction Well

AU Monitoring Well, Shallow WBZ

"Ð

ª

ª Monitoring Well, Middle WBZ

""§)Ð Monitoring Well, Deep WBZ

A Surface Water Location

Operable Unit Boundaries

Seep Capture Sump (no longer operating)

P
A

B
C

O
 R

D

LVW 8.85
 ~1.2 MILES UPSTREAM

LVW 0.55

 ~2.7 MILES DOWNSTREAM

AUAUAU
"Ð

ª

ªAUAU
"Ð

ª

ªAU

AU

AUAU
ES-25A

ES-25B

ES-26

ES-45
ES-46

ES-47

ES-48

ES-49

ES-50

ES-51

ES-52

INSET A

INSET A

INSET B

INSET B

0 2,0001,000

Feet

0 500250

Feet

0 500250

Feet

WBZ = water-bearing zone

Lower Ponds Well Line

City of Henderson Water
Reclamation Facility Well
Line

Seep Well Field

AERIAL SOURCE: SNWA, 2020



Seep Well

Field

Athens Road

Well Field

Interceptor

Well Field

Lift

Station 1

Lift

Station 3

Lift

Station 2

Inlet

Tank

Deaerator Clarifier

Polymer

Sludge

Tank

Lime

Filter

Press

Sludge Generation

(0.1 tons/day)

Equalization

Tanks

Lake Mead Water

(Backwash

Events Only)

Backwash

To GW-11

GAC

Vessels

Backwash From

GAC Vessels

Off-Spec Effluent

Pond GW-11

Effluent to

Las Vegas Wash

1,194 gpm

Sand

Filter

Dissolved Air

Flotation (DAF)

(1 of 2)

Thickener

(OOS)

Sludge

Tank

Filter

Press

(1 of 2)

Aeration

Tank

Air H O

2 2

Second

Stage

Separator

(1 of 2)

Second

Stage

FBR

(1 of 4)

First

Stage

Separator

(1 of 3)

First

Stage

FBR

(1 of 5)

Sludge Generation

(1.1 tons/day)

Ethanol

Phosphoric Acid

Ammonia

pH Adjustment

FeSO

4 GWTP

FBR Biological Treatment Plant

5

4

3

741 gpm

466 gpm

60 gpm

(Intermittent)

Polymer

Micronutrients

6

AP Area

Wells

1

1
0

 
g

p
m

IX

Treatment

2

Process

Tanks

(1 of 3)

Day

Tank

(T-204)

Rec.

Tank

(T-205)

Lake

Mead

Water

AP-5 Process Flow

7

1
 
g

p
m

FeCl

3

Spent Resin Generation

(<0.1 tons/day)

Figure

Drafter: Date:
Contract Number:

Approved: Revised:

Groundwater Extraction and Treatment System (GWETS) Flow Diagram

Nevada Environmental Response Trust (NERT)

Henderson, Nevada

3

NOTES:

   The process flow rates and waste generation rates shown are averages for the reporting period,

    July 2020 through December 2020.

   gpm = gallons per minute   ml/min = milliliters per minute   OOS = Out of Service  IX=Ion Exchange

1) Extraction wells began operating in November 2016 as part of the AP Area Soil Flushing Treatability Study.

2) An ion exchange (IX) treatment system began treating a portion of groundwater extracted by the SWF in February 2017.

3) Groundwater Treatment Plant (GWTP) for hexavalent chromium removal. Ferrous sulfate (FeSO  ) added to

chemically reduce hexavalent chromium.  Clarifier settles solids. Sludge is removed and landfilled.

4) Carbon filtration to decrease organic compound concentrations consists of three 20,000-pound granular

activated carbon (GAC) vessels.

5) Fluidized Bed Reactor (FBR) Biological Treatment Plant for removal of perchlorate consists of five 33,000

   gallon first-stage FBRs, four 28,800 gallon second-stage FBRs, aeration (air and hydrogen peroxide, H  O  ),

   dissolved air flotation (DAF), two plate and frame filter presses, and a sand filter.

6) During the reporting period, Envirogen continued to withdraw water from GW-11 and combine this flow with Lift Station flow

in the equalization tanks as needed.  Envirogen would also send flow from the equalization tanks to GW-11 as needed to

maintain the pond water level. 

7) Solids were removed from the AP-5 Pond from early 2017 to July 2018. The pond liner and drainage layer were removed in

August 2018. The AP-5 Pond was physically closed in October 2018; administrative closure is in progress. Treatment of AP-5

water from the process tanks through the FBRs was initiated in July 2017 and completed in July 2020.

4

2 2

RS
2021-02-11 169002 0167-017



!!!! !! !

!

!!
!!!!!!!!!

!!!! !! !!!!! !!!!!! !

!!
!!!!! !

!

!

!!!

!!!!!!
!

!!

!
!

!!

!

!

!!!

!

!
!

!

!

! ! !

!!!!!!

!!!!!
!!!!!!!!!!!!!!

!!!
!!!!!

COH Bird
Viewing Ponds

Las Vegas Wash

TIMET Well Field 
and Injection Trenches

Interceptor Well Field

Athens Road Well Field

Seep Well Field

OSSM Well Field 
and Injection Trenches

AMPAC Athens
Road Well Field (Shallow)

AMPAC
Athens Pen
Well Field (Shallow)

AMPAC Auto Mall 
Well Field (Deep)

AP Area Extraction Wells

4a

Shallow WBZ Capture Zones
Nevada Environmental Response Trust Site

Henderson, Nevada

1690020167-017

AL

Contract Number: Figure

Approved: Revised:Drafter:

Date:

Pa
th

: H
:\L

eP
et

om
an

e\
N

E
R

T\
G

IS
\G

W
M

\A
nn

ua
l P

er
fo

rm
an

ce
 R

ep
or

ts
\2

02
0 

S
em

i-A
nn

ua
l\F

ig
ur

es
\F

ig
 4

a 
-S

ha
llo

w
_C

ap
tu

re
_Z

on
e_

up
da

te
TI

M
E

T.
m

xd

2021-09-21

.

AMPAC/Endeavour = American Pacific 
Corporation/Endeavour LLC
OSSM = Olin/Stauffer/Syngenta/Montrose
TIMET = Titanium Metals Corporation
COH = City of Henderson

0 6,0003,000
Feet

Pabco Road
 Weir

OU-1

OU-3

OU-2

Pa
bc

o 
R

oa
d

Pa
bc

o 
R

oa
d

Legend
! Extraction Wells

Injection Trenches

Weirs

Operable Unit Boundaries

Phase 6 Model Boundary

Las Vegas Wash

Capture Zone
Interceptor Well Field

Athens Road Well Field

Seep Well Field

OSSM Well Field

TIMET Well Field

AMPAC/Endeavour - Shallow Extraction

AMPAC/Endeavour - Deep Extraction

AP Area Extraction Well



!!!! !! !

!

!!
!!!!!!!!!

!!!! !! !!!!! !!!!!! !

!!
!!!!! !

!

!

!!!

!!!!!!
!

!!

!
!

!!

!

!

!!!

!

!
!

!

!

! ! !

!!!!!!

!!!!!
!!!!!!!!!!!!!!

!!!
!!!!!

COH Bird
Viewing Ponds

Las Vegas Wash

TIMET Well Field 
and Injection Trenches

Interceptor Well Field

Athens Road Well Field

Seep Well Field

OSSM Well Field 
and Injection Trenches

AMPAC Athens
Road Well Field (Shallow)

AMPAC
Athens Pen
Well Field (Shallow)

AMPAC Auto Mall 
Well Field (Deep)

AP Area Extraction Wells

4b

Middle WBZ Capture Zones
Nevada Environmental Response Trust Site

Henderson, Nevada

1690020167-017

AL

Contract Number: Figure

Approved: Revised:Drafter:

Date:

Pa
th

: H
:\L

eP
et

om
an

e\
N

E
R

T\
G

IS
\G

W
M

\A
nn

ua
l P

er
fo

rm
an

ce
 R

ep
or

ts
\2

02
0 

S
em

i-A
nn

ua
l\F

ig
ur

es
\F

ig
 4

b 
-M

id
dl

e_
C

ap
tu

re
_Z

on
e.

m
xd

2021-09-20

.

AMPAC/Endeavour = American Pacific 
Corporation/Endeavour LLC
OSSM = Olin/Stauffer/Syngenta/Montrose
TIMET = Titanium Metals Corporation
COH = City of Henderson

0 6,0003,000
Feet

Legend
! Extraction Wells

Injection Trenches

Weirs

Operable Unit Boundaries

Phase 6 Model Boundary

Las Vegas Wash

Capture Zone
Interceptor Well Field

Athens Road Well Field

Seep Well Field

OSSM Well Field

TIMET Well Field

AMPAC/Endeavour - Shallow Extraction

AMPAC/Endeavour - Deep Extraction

AP Area Extraction Well

Pabco Road
 Weir

OU-1

OU-3

OU-2

Pa
bc

o 
R

oa
d

Pa
bc

o 
R

oa
d



!!!! !! !

!

!!
!!!!!!!!!

!!!! !! !!!!! !!!!!! !

!!
!!!!! !

!

!

!!!

!!!!!!
!

!!

!
!

!!

!

!

!!!

!

!
!

!

!

! ! !

!!!!!!

!!!!!
!!!!!!!!!!!!!!

!!!
!!!!!

COH Bird
Viewing Ponds

Las Vegas Wash

TIMET Well Field 
and Injection Trenches

Interceptor Well Field

Athens Road Well Field

Seep Well Field

OSSM Well Field 
and Injection Trenches

AMPAC Athens
Road Well Field (Shallow)

AMPAC
Athens Pen
Well Field (Shallow)

AMPAC Auto Mall 
Well Field (Deep)

AP Area Extraction Wells

4c

Deep WBZ Capture Zones
Nevada Environmental Response Trust Site

Henderson, Nevada

1690020167-017

AL

Contract Number: Figure

Approved: Revised:Drafter:

Date:

Pa
th

: H
:\L

eP
et

om
an

e\
N

E
R

T\
G

IS
\G

W
M

\A
nn

ua
l P

er
fo

rm
an

ce
 R

ep
or

ts
\2

02
0 

S
em

i-A
nn

ua
l\F

ig
ur

es
\F

ig
 4

c 
-D

ee
p_

C
ap

tu
re

_Z
on

e.
m

xd

2021-09-20

.

AMPAC/Endeavour = American Pacific 
Corporation/Endeavour LLC
OSSM = Olin/Stauffer/Syngenta/Montrose
TIMET = Titanium Metals Corporation
COH = City of Henderson

0 6,0003,000
Feet

Legend
! Extraction Wells

Injection Trenches

Weirs

Operable Unit Boundaries

Phase 6 Model Boundary

Las Vegas Wash
